
Carroll County 
Wastewater Limitation Evaluation 

Appendix A 

Capacity Management Planning Worksheet 
Summary

   

6531-001-300   



Wastewater Treatment Capacity

Facility… Freedom Hampstead Manchester Mount Airy New Windsor Taneytown Union Bridge Westminster

A. B. A. B. A. B. A. B. A. B. A. B. A. B. A. B.

Calculations

(gpd)

Values

(gpd)

Calculations

(gpd) Values (gpd)

Calculations

(gpd)

Values

(gpd)

Calculations

(gpd) Values (gpd)

Calculations

(gpd)

Values

(gpd)

Calculations

(gpd)

Values

(gpd)

Calculations

(gpd)

Values

(gpd)

Calculations

(gpd)

Values

(gpd)

1 National Pollutant Discharge Elimination System (NPDES) Permitted 

Flow (list in column B1 )

   3,500,000        900,000       500,000     1,200,000        94,000     1,100,000     200,000    5,000,000 

2 2003 Daily Average Flow of Wastewater (list in column A1 )       2,710,000          736,000        259,568          916,000           92,000         956,000         146,100      4,824,000

3 2002 Daily Average Flow of Wastewater (list in column A1 ) 2,080,000      505,000       237,318     679,000      67,000        605,000      95,500        3,081,000

4 Estimated Inflow and Infiltration Flow impacting the Wastewater 

Treatment Facility (subtract line 3 from line 2; report in A4 and B4).

Or the I&I analysis from in-pipe monitoring and hydraulic modeling. 300,000         630,000      231,000         231,000       - 22,250        - 237,000      - 25,000       351,000      50,600          50,600      -               1,743,000

5 Remaining capacity for existing and future wastewater flow. (subtract

B4 from B1; report in column B5 ) 2,870,000   669,000       477,750      963,000      69,000       749,000      149,400    3,257,000

Calculating Existing and Encumbered S-1 Infill Flow

6 Existing (current flow without I&I) S-1 Flow (use Planning Sheet 

provided as Figure 1 to calculate) 1,530,000      397,000         270,269       659,000        22,716         502,333        127,367        2,687,000    

7 Estimated encumbered flow approved S-1 building permits not 

connected.  (# of EDUs X flow rate per EDU ) 21,488          19,932          41,250         65,500          7,250           32,750         7,000            139,825       

Add additional large commercial and/or industrial flow. (use Planning 

Sheet provided as Figure 1 to calculate)

8 Estimated encumbered flow approved S-1 record plats for Infill Lots 

having no building permits.  (# of EDUs X flow rate per ED U) 472,635         18,924          39,270         46,230          14,700         36,170         94,900          257,470       

Add additional large commercial and/or industrial flow. (use Planning 

Sheet provided as Figure 1 to calculate)

9 Allocated Capacity for Existing and Potential Infill Flow ( Total S-1 

Flow less I&I, and report in A9 and B9) 2,024,123      2,024,123   435,856         435,856       350,789       350,789      770,730        770,730      44,666         44,666       571,253        571,253      229,267        229,267    3,084,295    3,084,295

10 Subtract B9 from B5, and report current remaining capacity in B10. 845,877    233,144     126,961    192,270     24,334     177,747    (79,867)   172,705

Estimating Future S-2 and S-3 Flow

11 Estimated future flows from S-2 and S-3 classified areas.  (# of EDUs 

X flow rate per EDU ) 1,077,130      259,011         94,250         390,170        232,000       821,450        609,640        204,770       

Add additional large commercial and/or industrial flow. (use Planning 

Sheet provided as Figure 1 to calculate)

12 Add A9 + A11; report in A12. 3,101,253      694,867       445,039     1,160,900   276,666      1,392,703   838,907      3,289,065

13 Estimated I&I Flow or I&I Analysis Value (report value provided from 

B4 ) 630,000         231,000         22,250         237,000        25,000         351,000        50,600          1,743,000    

14 Determine Future Capacity Needs:  Add A12 and A13.  (If value 

exceeds B1, report over-allocation in B14.) 3,731,253      925,867         467,289       1,397,900     301,666       1,743,703     889,507        5,032,065    

15 Report Available Capacity:  Subtract A14 from B1.  ( If A14 exceeds 

B1, report 0 in B15 and see notification below.) (231,253)       (25,867)         32,711         (197,900)       (207,666)      (643,703) (689,507)       (32,065)        

Report Over-Allocation (Subtract A14 from B1 )

Current

remaining

capacity

Future capacity 

available

Additional

Planned

Growth

Demand

Demand

Amount

Capacity

Available for 

Future & 

Planned

Growth

Freedom 845,877        (231,253)          (1,663,390)     
2167+3163 DU + 

9.2 C + 399 I (1,894,643)     

Hampstead 233,144        (25,867)            (626,970)        

733+407 DU + 

4.9+14.6 C + 

359.7+50.7 I (652,837)        

Manchester 126,961        32,711             (370,520)        845 DU + 27 AC C (337,809)        

Mount Airy 192,270        (197,900)          (1,000)            
2+2 DU + 0 C + O 

I (198,900)        

New Windsor 24,334          (207,666)          (3,800)            

0+0 DU + 3.6 C 

+ 1.6 I (211,466)        

Taneytown 177,747        (643,703) (750)               2+1 DU + 0 C + 0 I (644,453)        

Union Bridge (79,867)         (689,507)          (38,490)          
10+8 DU + 0 C + 

45.6 I (727,997)        

Westminster 172,705        (32,065)            (673,840)        

678 DU PLY + 514 

Ex DU + 8 C + 

462.8 I (705,905)        

Totals 1,693,171   (1,995,250)    (3,378,760)   (5,374,010)

Note:  If there is a reported negative value for the remaining capacity allocation, please contact MDE for assistance.

As of Dec 12 08 Printed on 5/1/2009 @ 10:46 AM



Carroll County 
Wastewater Limitation Evaluation 

Appendix B 

NPDES Permit Fact Sheets 

1. Westminster WWTP 
2. Freedom District WWTP 
3. Taneytown WWTP 
4. Hampstead WWTP 
5. Manchester WWTP 
6. Union Bridge WWTP 
7. New Windsor WWTP 
8. BTR-Hampstead 
9. Congoleum Corp. 

   

6531-001-300   



1
. W

e
s
tm

in
s
te

r W
W

T
P

 

NPDES PERMIT FACT SHEET 

1
Westminster WWTP 

   

  /



       

MARYLAND DEPARTMENT OF THE ENVIRONMENT 
WATER MANAGEMENT ADMINISTRATION
SURFACE DISCHARGE PERMITS DIVISION 
1800 Washington Boulevard, STE 455 
 Baltimore, Maryland 21230-1708 
Phone: (410) 537-3671 

Robert L. Ehrlich Kendell P. Philbrick 
Governor  Secretary  

Michael S. Steele Jonas A. Jacobson 

Lt. Governor Deputy Secretary
            

SUMMARY REPORT & FACT SHEET

Application Numbers: State: 04-DP-0837   NPDES: MD0021831 

Name: Westminster Wastewater Treatment Plant                

Mailing Address: The City of Westminster, P.O. Box 710 

City Hall, Westminster, Maryland 21158 

Facility Location: 1161 Old New Windsor Pike 

 Westminster, Carroll County, Maryland 21158 

Facility organization: The City of Westminster 

Company contact: Mr. Thomas B. Beyard, Director of Public Works, 410-848-9002 or Mr. John A. Rawlings, Sr., 

Superintendent WWTP, 410-848-4380

Applicant is engaged in the treatment of domestic waste                    

Number of outfalls: 001 SIC Codes: 4952 

MDE Engineer: Jagdish C. Chawla       Date Completed: September 14, 2004 

____________________________________________________________________________________________

Reviewed by: ___________________________ ______________________ 

                     Section Chief                   Date

Accepted by: _________________________________________   ________ 

               Stephen Luckman, Chief, Permits Division    Date 

EPA joint review? yes ___X____ no ____ Date Sent ___10/   /04___

Date State/EPA comment/agreement received:  ______________



 Page 2 of 14 

Application No.: 04-DP-0837 

Outfall(s): 001 

1. Description of Receiving Waters:

Outfall 001 discharges into Little Pipe Creek which flows into Double Pipe Creek, which is designated as use IVP waters 

protected for adult trout for put and take fishing and water supply. 

Point of Discharge:

   River Mile: About 19.80 mile point of discharge from confluence of the Double Pipe Creek 

     Basin Codes:

          Major        Basin     Sub     Segment 

            02 -            14   -     03 -        04

     Water Type:  

     Non-tidal                Tidal  

     ___ Intermittent          ___ Tidal River  

     _X_ Perennial           ___ Estuary  

     ___ Impoundment       ___ Atlantic Ocean/Chesapeake Bay  

Designated Use:

Use IVP which is protected as recreational trout waters and public water supply. 

Receiving stream 7-day, 10-year low flow: about 2.50 cfs

Maryland Coordinates:

East Grid              North Grid  

789.1                 628.4  



 Page 3 of 14 

Application No.: 04-DP-0837 

Outfall(s): 001 

2. Description of Process Discharging into Outfalls: The plant provides a tertiary treatment using Biological 

Nitrogen Removal (BNR) treatment process. The plant also provides phosphorus removal with chemical addition. 

The plant primarily consists of bar screens; grit and grease removal facility; aeration tanks with anaerobic, aerobic, 

and switch zones; secondary clarifiers; and effluent disinfection using chlorine and dechlorination. The work is in 

progress to replace chlorination and dechlorination system with liquid hypochlorite and bysulfite system; and post 

aeration. The plant disposes its sludge using aerobic sludge digestion, de-watering with belt filter press, and lime 

stabilization. The plant also provides odor control equipment using masking mist. 

Discharge Type: ---  Planned ____ Intermittent _x__ Continuous 

Discharge Period: 12 months  

Description of discharge:

Flow:         4.66 mgd   Average   12.07 mgd        Maximum   5.0  mgd        Design

 pH range:  Maximum 7.1-7.8  Minimum 6.5-6.9

Parameter    Concentration,  Loading Rate,

     mg/l*   kg/d(lbs/day) 

BOD5                       5.03    89 (196) 

TSS               5.8    102 (225) 

Nitrite + Nitrate-N 3.9  69 (152) 

Ammonia-N 0.24   4.2 (9.3) 

Organic Nitrogen-N 1.4   25 (54) 

TKN 1.6   28 (62) 

Ortho-Phosphorus 0.63   11 (25) 

Total Phosphorus 0.62   11 (24) 

Fecal Coliform    34 MPN/100 ml    

TRC     <0.1 mg/l  

D O    5.3 

Copper    0.009 

 (Performance period is from 01/03-06/04). 

* Except as noted 



 Page 4 of 14 

Application No.: 04-DP-0837 

Outfall(s): 001 

3. Proposed Effluent Limitations:   

 Daily Monthly         Weekly          Daily Monthly       Weekly 

  Max. Cocent- Avg. Concen-  Avg. Concen-   Loading   Loading Loading 

Parameter trations trations  trations  Rate Rate Rate       

 ---------- -                          -----------     ----------- --------           -------         -------------      -------------  ------------ 

 mg/l* mg/l*          mg/l*          kg/d(lbs/d)  kg/d(Ibs/d)    kg/d(lbs/d)  

a.  BOD5 (5/1-9/30) N/A 30 30 N/A 570 (1300) 850 (1900) 

b. TSS  N/A 30 45 N/A 570 (1300) 850 (1900) 

c. NH3 –N (5/1-9/30)  20 2.9  N/A 379(834) 55 (121) N/A 

       (10/1-4/30) 20 5.5 N/A 379(834) 104 (229) N/A  

d.  TP as P (1)(2) N/A 2.0 3.0 N/A 38 (83) 57 (125) 

e. TN as N (1)(2) 

f.  Fecal Coliform (3) 200 MPN/100 ml maximum monthly log mean value  

g E. Coli (3) 126/100 ml monthly log mean steady state geometric mean indicator density. 

h. TRC   0.012 mg/l maximum at any time. 

i.  DO 5.0 mg/l minimum at any time. 

j.  pH  6.5-8.5 

k.  Flow 5.0 mgd (5,000,000 gpd) 

Rationale(s): Limitations are set to comply with following regulations:  

a. BOD5: COMAR 26.08.02.03-3 F (2)  

b. TSS: Same COMAR(s) as BOD5 and, in addition, COMAR 26.08.02.03-3 A (5). 

c. NH3-N: COMAR 26.08.02.03-2. A, COMAR 26.08.02.03-2.H and COMAR 26.08.02.03-2.I 

d. TP- P COMAR 26.08.03.01.B (3)  

e TN- N Same COMAR(s) as TP 

(1) The above effluent limitations may be revised to incorporate future Total Maximum Daily Loads (TMDLs) requirements 

for Double Pipe Creek watershed. The permit may be reopened to incorporate these TMDLs requirements.  

(2) Nutrient load goals have been established for the upgraded facility under MDE’s Enhanced Nutrient Removal (ENR) 

Policy. The permittee shall make every effort to optimize the current BNR operation, and plan for installation of ENR to 

meet load allocation of 60,900 lbs/yr total nitrogen and 4,570 lbs/yr total phosphorus. 

(3) The fecal coliform limit shall be in effect until the E. coli limit becomes effective.  The E. coli limit shall take effect one 

year after the issuance date of the permit.  The permittee, however, may request that the switch from fecal coliform to E. 

coli limitation take place more quickly. 



 Page 5 of 14 

Application No.: 04-DP-0837 

Outfall(s): 001 

3. Proposed Effluent Limitations, continued:  

f. Fecal Coliform COMAR 26.08.02.03-3 A (1)(a). 

g.  E. Coli:  COMAR 26.08.02.03-3A(5)(a). 

h. TRC:  COMAR 26.08.03.06A(2)(e). 

i. DO: Same COMAR(s) as BOD5.

j. pH:    COMAR 26.08.02.03- 3A(4). 

k. Flow:  Rationale included in the setting of respective parameter concentrations and loadings.  

General Discussion and Rationale

Section 402 of the Clean Water Act provides authority for NPDES Permit issuance.  Applicable regulations are published in 

40 CFR parts 122, 123, 124, and l25.  The Department of the Environment administers the NPDES program as a part of its 

own discharge permit system in accordance with Environmental Article, Title 9, Annotated Code of Maryland, Chapter 

26.08.04 of COMAR, and the Clean Water Act. 

Discussion and Rationale for Effluent Limitations

Recommended effluent limitations for BOD5, suspended solids, and dissolved oxygen for the renewal permit for a flow 5.0 

mgd (5,000,000 gpd) are based upon the waste load allocation analysis done in 1985. The effluents limits estimated in 1985 

were confirmed in 1993 evaluation. The evaluation of the recent water quality data collected upstream and downstream of the 

discharge point showed no significant impact of the effluent discharge to the receiving waters. The current plant was upgraded 

to Biological Nitrogen Removal (BNR) plant, which is treating the wastewater to tertiary level. Based on this analysis, no new 

waste load allocation analysis was done for the renewal permit. Accordingly, the effluent limitations estimated in 1985 for 

BOD5, TKN, and DO are recommended for the renewal permit. The ammonia limits were set to protect Little Pipe Creek and 

its tributaries, the receiving waters, water quality criteria for ammonia with current level of treatment for a flow of 5.0 mgd.  It 

was concluded that the plant with current level of treatment for a flow of 5.0 mgd should meet consistently the proposed 

ammonia limits. Total phosphorus (TP) limits are recommended as per recommendations of Tributary Strategy for Nutrient 

Reductions for the Chesapeake Bay. The limitations for E. Coli, and pH were set in accordance with applicable water quality 

criteria as cited in the current COMARs. Nutrient load goals have been established for the upgraded facility under MDE’s 

Enhanced Nutrient Removal (ENR) Policy. The permittee is advised to make every effort to optimize the current BNR 

operation, and plan for installation of Enhanced Nutrient Removal (ENR) to meet load allocation of 60,880 lbs/yr total nitrogen

and 4,570 lbs/yr total phosphorus. The Receiving water was also visually inspected for any water quality impairment.  

Watershed segments 02-13-03-04, is 303d listed water body segment impaired for sediments. The State plans to establish a 

Total maximum Daily Load (TMDL) for Little Pipe Creek watershed for the pollutants that the water body can receive without 

violating water quality standards. Implementation of the TMDL may affect the effluent limitations of this permit. At that time,

the permit may be reopened and the limits modified if necessary. 



 Page 6 of 14 

Application No.: 04-DP-0837 

Outfall(s): 001 

3. Proposed Effluent Limitations, continued:  

Discussion and Rationale for Toxics
[...]
any case not longer than within three months, or 

2. Perform a TRE.  If the permittee repeats the toxicity testing as stated above and the 

results of the repeat test do not confirm the acute or chronic toxicity, the Department will 

require the permittee to repeat the toxicity testing as stated above to reconfirm a finding 

of no acute or chronic toxicity.  After reconfirmation, the permittee shall complete any 

remaining quarterly testing required. 

  k. If plant processes or operations change so that there is a significant change in the nature of the 

wastewater, the Department may require the permittee to conduct a new set of tests. 

  l. If a significant industrial user locates within the service area so that significant change in the 

nature of the wastewater might be anticipated, the Department may require the permittee to 

conduct a new set of tests. 

  m. Submit all Biomonitoring related materials to: 

Maryland Department of the Environment 

Water Management Administration 

Compliance Program 

Montgomery Park Business Center 
1800 Washington Boulevard, STE 425 

Baltimore, Maryland 21230-1708 

Rationale: COMAR 26.08.03.07.A 



 Page 11 of 14 

Application No.: 04-DP-0837 

Outfall(s): 001 

7. TOXIC CHEMICAL TESTING 

 a. Concurrent with the biomonitoring study plan, the permittee shall submit to the Department for 

approval, a study plan to perform analytical testing for toxic chemicals. 

  b. The toxic chemical testing study plan shall include a description of: 

    1. sampling methods; 

    2. analytical methods; 

    3. practical detection levels; and 

    4. quality control procedures. 

  c. Concurrently with the first toxicity test and the last two biomonitoring tests during the final year 

of the discharge permit, the permittee shall perform analytical testing for the toxic chemicals 

identified in the Department's "Toxic Substance Analytical Protocol". 

  d. Toxic chemical testing shall be performed in accordance with 40 CFR Part 136 and the 

Department-approved toxic chemical testing plan. 

  e. Substances other than those identified in Section 3 above may be detected in the effluent. If so, 

the permittee shall identify and quantify the ten present in highest concentration for those 

compounds for which standards are available. 

  f. Testing results shall be submitted to the Department with the results of the first toxicity test. 

  g. Toxic chemical testing results shall be reported in accordance with the Department's "Reporting 

Requirements for Priority Pollutant Analytical Data. 

  h. If testing is not performed in accordance with the Department's approved study plan, additional 

testing may be required by the Department. 

 . i. Submit all toxic chemical testing related materials to: 

Maryland Department of the Environment 

Water Management Administration 

Compliance Program 

Pretreatment Data 

Montgomery Park Business Center 
1800 Washington Boulevard, STE 425 

Baltimore, Maryland 21230-1708 

Rationale: COMAR 26.08.03.07.A 



 Page 12 of 14 

Application No.: 04-DP-0837 

Outfall(s): 001 

8. TOXICITY REDUCTION EVALUATION (TRE) 

  The permittee shall conduct a Toxicity Reduction Evaluation (TRE) when a review of toxicity test data 

by the Department indicates unacceptable acute or chronic effluent toxicity.  A TRE is an investigation 

conducted to identify the causative agents of effluent toxicity, isolate the source(s), determine the 

effectiveness of control options, implement the necessary control measures and then confirm the 

reduction in toxicity. 

   a. Within 90 days of notification by the Department that a TRE is required, the permittee 

shall submit a plan of study and schedule for conducting a TRE.  The permittee shall 

conduct the TRE study consistent with the submitted plan and schedule. 

   b. This plan should follow the framework presented in Toxicity Reduction Evaluation 

Protocol for Municipal Wastewater Treatment Plants (EPA/600/2-88/062). 

   c. Beginning 60 days from the date of the Department's acceptance of the TRE study plan 

and every 60 days thereafter, the permittee shall submit progress reports including all 

relevant test data to the Department. This shall continue until completion of the toxicity 

reduction confirmation. 

   d. Within 60 days of completion of the toxicity identification, or the source identification 

phase of the TRE, the permittee shall submit to the Department a plan and schedule for 

implementing those measures necessary to eliminate acute toxicity and/or reduce chronic 

toxicity to acceptable levels. The implementation of these measures shall begin 

immediately upon submission of this plan. 

    e. Within 60 days of completing the implementation of the control measures to eliminate or 

reduce toxicity, the permittee shall submit to the Department, for approval, a study plan to 

confirm the elimination or reduction of toxicity using biomonitoring. 

   f. If, for any reason, the implemented measures do not result in compliance with the 

Department's toxicity limitations, the permittee shall continue the TRE. 

   g. Submit all TRE-related materials to: 

Maryland Department of the Environment 

Water Management Administration 

Compliance Program 

Montgomery Park Business Center 

1800 Washington Boulevard, STE 425 

Baltimore, Maryland 21230 

Rationale: COMAR 26.03.07.A 



 Page 13 of 14 

Application No.: 04-DP-0837 

Outfall(s): 001 

9. MAP SHOWING LOCATION OF OUTFALL-001 



 Page 14 of 14 

Application No.: 04-DP-0837 

Outfall(s): 001 

10. Chronological Log of Meetings, Plant Visits, and Telephone Calls (reports are in official file): 

5/5/04  Letter from the permittee requesting permit renewal for a flow of 5.0 mgd. 

5/10/04 Letter from MDE acknowledging the receipt of permit renewal application for 5.0 mgd 

5/12/04  Memo from Steve Luckman, Municipal Permits Division, MDE to Ray C. Dintaman, Jr., Department of 

Natural Resources (DNR) Power Plant & Environmental Review Division seeking comment and 

conformance of discharge permit renewal request with the division's policies. 

5/12/04  Memo from Steve Luckman, Municipal Permits Division, MDE to MDE, Compliance and Inspection 

Program seeking comment on permit renewal request. 

5/12/04  Memo from Steve Luckman, Municipal Permits Division, MDE to Planning Division requesting comment 

and conformance of discharge permit with county water and sewer plans and State’s Smart Growth 

initiatives.

5/14/04 Response from MDE’s Planning Division stating that project is consistent with county water and sewer 

plans and State’s Smart Growth initiatives. 

5/14/04 Letter from Jeff Rein, Municipal Permits Division, MDE to the permittee indicating the publication of 

public notice for the receipt of discharge permit renewal request. 

5/14/04 Letter from Jeff Rein, Municipal Permits Division, MDE to Mr. Ed Merrifield, Potomac River Keeper, 

indicating the publication of public notice for the receipt of discharge permit renewal request. 

5/14/04 Letter from Jeff Rein, Municipal Permits Division, MDE to Ms. Victoria Woodward indicating the 

publication of public notice for the receipt of discharge permit renewal request. 

8/24/04 Site visit to the treatment plant. The current plant provides an advanced level of treatment using BNR 

treatment process. The treatment plant primarily consists of mechanical bar screens, grit and grease removal, 

equalization basin, aeration units, secondary clarifiers, chlorination, declorination, and post aeration, aerobic 

digestors, sludge stabilization with lime, and belt filter press. Currently, the plant is providing biological 

nitrogen removal (BNR) . Each aeration train contains 1 anaerobic zone, one anoxic zone, 1 anoxic/aerobic 

switch zone, and an aeration zone with nitrate recycle pumps and automated D.O. control.  

09/02/04 A fax from Mr. John Rawlings, the plant Superintendent, enclosing the metal analysis data. 

09/09/04 Email from Mr. John Rawlings, the plant Superintendent, enclosing the stream and effluent hardness data. 

9/  /04  Letter to EPA for Joint Review 

9/  /04 Letter to permittee for review and providing any comments of the proposed draft permit. 



NPDES PERMIT FACT SHEET 

2
Freedom District WWTP 

2
. F

re
e

d
o

m
 D

is
tric

t 

   

  /



              

MARYLAND DEPARTMENT OF THE ENVIRONMENT 
WATER MANAGEMENT ADMINISTRATION 
SURFACE DISCHARGE PERMITS DIVISION 
1800 Washington Boulevard   Baltimore, Maryland 21230 
Phone: (410) 537-3671 

Robert L. Ehrlich Kendl P. Philbrick 
 Governor  Secretary  

Michael S. Steele Jonas A. Jacobson 

Lt. Governor Deputy Secretary  

SUMMARY REPORT & FACT SHEET

Application Numbers: State: 04-DP-0670   NPDES: MD0021512 

Name: Freedom District Wastewater Treatment Plant                

Mailing Address:  Maryland Environmental Service 

 259 Najoles Road 

 Millersville, Maryland 21108 

Facility Location: Raincliff Road off MD Route 32 

 Sykesville, Carroll County, Maryland 21784 

Facility organization: Maryland Environmental Service (MES), co-owner and operator  

 The Commissioners of Carroll County, co-owner 

Company contact: Ms. Jaclyn M. Schreiber, MES, and Douglas Conaway, MES, 410-781-6463 

Applicant is engaged in the treatment of domestic waste                    

Number of outfalls: 001 SIC Codes: 4952 

MDE Engineer: Jagdish C. Chawla       Date Completed: April 21, 2005 

________________________________________________________________________________________________

Reviewed by: ___________________________ ______________________ 

                     Section Chief                   Date

Accepted by: _________________________________________   ________ 

               Stephen Luckman, Chief, Permits Division    Date 

EPA joint review? yes ___X____ no ____ Date Sent

Date State/EPA comment/agreement received:



 Page 2 of 14 

Application No.: 04-DP-0670 

Outfall(s): 001 

1. Description of Receiving Waters:

The facility discharges treated effluent through Outfall 001 into an unnamed tributary which flows into South 

Branch Patapsco River, which is designated as use IV waters protected for adult trout for put and take fishing. 

South Branch Patapsco River segments, 02-13-09-08 are 303d listed water body segments impaired for biological 

and nutrients. The State plans to establish a Total Maximum Daily Loads (TMDLs) of these pollutants that the 

water body can receive without violating water quality standards.  

Point of Discharge:

River Mile: About 0.70 mile point of discharge from confluence of the South Branch Patapsco River 

     Basin Codes:

          Major        Basin     Sub     Segment 

            02 -            13   -     09 -        08

     Water Type:  

     Non-tidal                Tidal  

     ___ Intermittent          ___ Tidal River  

     _X_ Perennial           ___ Estuary  

     ___ Impoundment       ___ Atlantic Ocean/Chesapeake Bay  

Designated Use:

 Use I waters which is protected for water contact recreation and aquatic life. 

Receiving stream 7-day, 10-year low flow: about 3.46 cfs for the South Branch Patapsco River 

          and about 0.042 cfs for unnamed tributary. 

Maryland Coordinates:

East Grid              North Grid  

815.0                 556.3  



 Page 3 of 14 

Application No.: 04-DP-0670 

Outfall(s): 001 

2. Description of Process Discharging into Outfalls: The plant provides an advanced treatment using Biological 

Nitrogen Removal (BNR) activated sludge treatment process. The plant also provides phosphorus removal. The 

plant primarily consists of a screen and grit removal facility, equalization basin, primary clarifier, aeration basins 

(BNR) with aerobic and anoxic units, secondary clarifiers followed by filtration, U.V. disinfection, and post-

aeration by cascades. The plant disposes its sludge using gravity sludge thickeners, aerated sludge holding tanks, 

de-watering with belt filter press, and lime stabilization. 

Discharge Type: ---  Planned ____ Intermittent _x__ Continuous 

Discharge Period: 12 months  

Description of discharge:

Flow:         2.53 mgd    Average   3.04  mgd        Maximum   3.50 mgd        Design

 pH range:  Maximum 7.7-8.3  Minimum 6.6-6.8

Parameter    Concentration,  Loading Rate,

     mg/l*   kg/d(lbs/day) 

BOD5                       2.2    21  (46) 

TSS               6.0   58 (127) 

Nitrite + Nitrate-N 6.6 63  (139) 

Ammonia-N 0.03 0.29 (0.63) 

Organic Nitrogen-N 0.73 7.0 (15) 

Total Nitrogen 7.4 71 (156)  

Total Phosphorus 0.62   6.0 (13) 

Fecal Coliform    21 MPN/100 ml    

TRC     N/A    

D O    7.2 

 (Performance period is from 01/03-12/04). 

* Except as noted 



 Page 4 of 14 

Application No.: 04-DP-0670 

Outfall(s): 001 

3. Proposed Effluent Limitations:   

        Monthly        Weekly             Daily     Monthly   Weekly     Daily

Parameter   Loading Rate Loading Rate  Loading Rate  Average   Average Maximum

                 kg/d (lbs/d)     kg/d(lbs/d)  kg/d (Ibs/d)     mg/l      mg/l     mg/l 

a. BOD5 (4/1-9/30) 200 (440) 310 (670)  N/A 15 23 N/A 

      (10/1-3/31)  400 (880) 600 (1300) N/A 30 45 N/A 

b. TSS   400 (880) 600 (1300) N/A 30 45 N/A 

c. NH3 -N  (4/1-9/30) 13 (29) N/A 94 (210) 1.0 N/A 7.1 

 (4/1-9/30) 36 (79) N/A 133 (292) 2.7 N/A 10 

d. TP as P (1)(2) 27 (58) 40 (88) N/A 2.0 3.0 N/A 

e. TN as N (1)(2) 

f. Fecal Coliforms (3) 200 MPN/100 ml maximum monthly log mean value. 

g.  E. Coli (3) 126 MPN/100 ml monthly geometric mean  

h. TRC  (4) 0.011 mg/l. 

i.  DO 6.0 mg/l minimum at any time. 

j.  pH  6.5-8.5 

k.  Flow 3.5 mgd (3,500,000 gpd) 

Rationale(s): Limitations are set to comply with following regulations:  
a.  BOD5: COMAR 26.08.02.03-3 A (6)  

b.  TSS:  Same COMAR(s) as BOD5 and, in addition, COMAR 26.08.02.03-3 A (9). 

c.  NH3- N: COMAR(s) 26.08.03.02 and EPA document 822-R-98-008 

d.  TP- P COMAR 26.08.03.01C (3)  

e.  TN- N Same COMAR(s) as TP 

(1) The above effluent limitations may be revised to incorporate future Total Maximum Daily Loads (TMDLs) requirements for 

South Branch Patapsco River watershed. The permit may be reopened to incorporate these TMDLs requirements.  
(2) (a) Nutrient load goals have been established for this facility under Maryland’s Enhanced Nutrient Removal (ENR) Policy. Upon 

completion of the upgrade, the permittee shall make a best effort to achieve annual concentration goals of 3 mg/l for nitrogen and 0.3 
mg/l for phosphorus.  The permittee shall also make a best effort to achieve a load goal of 42,638 lbs/year for nitrogen and a load goal 
of 3,198 lbs/year for phosphorus.   

(b) When a Total Maximum Daily Load (TMDL) for the South Branch Patapsco River is completed, the nutrient limitations 
may be revised to incorporate any Total Maximum Daily Load (TMDL) requirements. The permit may also be reopened 
to incorporate nitrogen and phosphorus load allocations and/or goals for South Branch Patapsco River contained in 
Patapsco - Back River Tributary Strategy. 

(3) The fecal coliform limit shall be in effect until the E. coli limit becomes effective.  The E. coli limit shall take effect one year 

after the issuance date of the permit.  The permittee, however, may request that the switch from fecal coliform to E. coli 

limitation take place more quickly. 

(4) The minimum level (quantification level) for total residual chlorine is 0.10 mg/l. The permittee may report all results 

below the minimum level is <0.10 mg/l. 



 Page 5 of 14 

Application No.: 04-DP-0670 

Outfall(s): 001 

3. Proposed Effluent Limitations, continued:

f.  Fecal  

    Coliform: COMAR 26.08.02.03-3A(1)(a). 

g. E. Coli. COMAR 26.08.02.03-3A(5)(a). 

h.   TRC:  COMAR 26.08.02.03-3A (11), COMAR 26.08.02.03-2 G (1). 

i.   DO: Same COMAR(s) as BOD5.

j.   pH:    COMAR 26.08.02.03- 3A(8). 

k.  Flow:  Rationale included in the setting of respective parameter  

    concentrations and loadings. 

  General Discussion and Rationale